
�

Front and Rear Wheel

REF. PART NO. DESCRIPTION
1 734-1730 Multi Trac
2 634-04369 Rim-Wheel, Rear
3 634-0104 Rear Wheel ASM
4 734-1731 Tire-Front
5 634-04081 Rim-Wheel, Front
6 634-04086 Front Wheel ASM
7 731-05674 Cap-Hub
8 934-0255 Valve-Air, Tubeless

4

6

3

1

2

8

5
7

8



�

Engine Accessories

REF. PART NO. DESCRIPTION
1 683-04370 SHLD ASM:MFLR W/WELD
2 710-0227 SCR:AB:#8-18:0.500:HXINDWSH
3 710-0642 SCR:TT:1/4-20:0.750:HXINDWSH
4 710-1314A SCR:SOC HD:5/16-18:.750
5 710-1315 SCR:TT:3/8-16:1.250:HXINDWSH:S
6 712-0271 NUT:SEMS:1/4-20
7 721-0331 SEALANT:PIPE:PST 567 LOCTITE
8 721-0460 GSKT:EXH:INTEK TWIN
9 725-0157 CBL:TIE:3/16 X .05 X 7.4
10 726-0205 CLAMP:HOSE:.490 DIA.
11 728-04000 RIV:POP:.188 DIA X .300 L
12 737-0169 OIL:SAE 30W
13 751-0564B DFL:MFLR
14 751-10349 HOSE:FUEL:LOW PERMEATION:1/4
15 751-10353 DFL:MFLR:LONG
16 751-10517 DRN:OIL
17 751-10542 MFLR:TWIN BRIGGS INTEK
18 751-3141 HOSE:EXTEN:OIL DRAIN

12

17

16

18

9 3

14

1

11

15

4

8

213
5

10



�

Steering and Front Axle

21

12

16

19

1
16

7

26

20

23

27
9

6

4

18

11

22

5

108

7

2

17

28

3
13

29

26

30

7



�

REF. PART NO. DESCRIPTION
1 710-04095 HHCS:3/8-16:1.00:GR5:SPEC
2 710-0514 HHCS:3/8-16:1.00:GR5:STD
3 710-0643 HHCS:5/16-18:1.00:GR5:LOCK
4 711-1408 LINK:DRAG:RH
5 711-1409A LINK:DRAG:LH
6 712-0214 NUT:HEXLK:3/8-24:GRB:CTRLK
7 712-04065 NUT:FLGLK:3/8-16:GRF:NYLON
8 712-0459 NUT:FLGLK:7/16-20:GRB:LOCK
9 712-3004A NUT:FLGLK:5/16-18:GR5:SD LK
10 717-1550E GEAR:STRG:11/90 RATIO
11 717-1554 GEAR:PNION:STRG
12 723-0448A B/JNT:7/16-20:LOCK
13 736-3004 WASH:FLAT:.406 X .875 X .105
14 736-3084 WASH:FLAT:.51 X 1.12 X .06:HT
15 737-3007 GRES:ALVANIA EP 2 (not shown)
16 738-04154 SPCR:SHLDR:.38 X 1.00 X .31
17 738-04263 SHF:STRG:.625 OD X 24.25 LG
18 741-0475 PLASTIC BUSHING .380 ID
19 741-04237 BRG:FLG:HEX 5/8 PM
20 714-0162 PIN:COT:5/32:1.25
21 719-04177A AXLE:PIVOT:BAR CAST
22 726-0341 CAP:PUSH:3/4
23 736-04228A WASH:FL:.781 ID X1.590 OD:SPC
24 737-3007 GRES:ALVANIA EP 2 (not shown)
25 748-04068 SPCR:.71 ID X .125 OD X .56LG
26 638-04004A AXLE ASSY, RH
27 638-04003A AXLE ASSY, LH
28 631-04028 WHL ASM:STRG:3 SPOKE
29 731-05542 CAP

30 738-04128 BOLT:SHLDR:.500 X 2.38:3/8-16

Steering and Front Axle



�

Frame, Battery, and Manual PTO

To Deck

9

25

1819

17

30

3338

35
Ground Wire Reference

31

31

42

44

32

48

28
4
1

11

14

24

5

16

7

2
22

23

15
10

3

50

49

47

45

8 6

20

27

35

13

29
12

40
34

36

43

37

31

46

41

A

A



�

REF. PART NO. DESCRIPTION
1 17962 PLT:SW
2 647-04036A LVR ASM:ENGAGE
3 647-04147 KNOB ASM:PTO:CH INSERT
4 710-0224 SCR:AB:#10-16:0.500:HXINDWSH
5 710-0276 SCR:CRG:SPL:5/16-18:1.00
6 710-04607 HHCS:7/16-20:2.75:GR5
7 710-0607 SCR:TT:5/16-18:0.500:HXINDWSH
8 710-0778 SCR:TT:1/4-20:1.500:HXINDWSH
9 710-3011 HHCS:3/8-16:2.25:GR5:STD
10 712-04054 NUT:FLGLK:5/16-18:GRB
11 712-04065 NUT:FLGLK:3/8-16:GRF:NYLON
12 712-3004A NUT:FLGLK:5/16-18:GR5:SD LK
13 714-0115 PIN:COTTER:EXT PRONG:1/8 X 1.0
14 714-0145 PIN:CLICK:.092 X 1.64 LG
15 720-0425 PLUG:CAP: .812 DIA
16 726-0201 NUT:SPD:.3125 ID
17 732-04248 SPR:EXTN:.38 OD X 3.9 LG
18 736-0171 WASH:LOCK: 7/16 : REGULAR DUTY
19 736-0173 WASH:FLAT:.28 X .74 X .063
20 736-0322 WASH:FLAT:.450X1.250X.164:HT
21 737-0288 GRES:ANTI-SIEZE (not shown)
22 741-0708 BRG:FLG:HEX SPLIT .500 ID
23 746-04353A CBL:ENGAG:DECK
24 747-04855 HNDL:DECK:ENGAGE
25 748-0415B SPCR:.385 ID X .635 OD X 1.54

REF. PART NO. DESCRIPTION
26 750-0566A SPCR:.260 x .372 x 1.030 LG
27 756-04208A PUL:ENG:3.56 X 6.12 DIA HYDRO
28 783-05358 BRKT:CBL
29 783-0744A BRKT:ENGAG:STOP
30 683-04173B FRM ASM:LWR
31 710-04484 SCR:TT:5/16-18:.750:HXINDWSH
32 710-0607 SCR:TT:5/16-18:0.500:HXINDWSH
33 710-0642 SCR:TT:1/4-20:0.750:HXINDWSH
34 710-3005 HHCS:3/8-16:1.25:GR5:STD
35 712-04064 NUT:FLGLK:1/4-20:GRF:NYLON
36 712-04065 NUT:FLGLK:3/8-16:GRF:NYLON
37 732-04035 SPR:COMPRS:1.28 OD X 3.125
38 736-0222 WASH:LOCK:1/4:EXTRN
39 737-3007 GRES:ALVANIA EP 2 (not shown)
40 738-04058 SPCR:SHLDR:.38 X 1.0 X .70
41 747-04121A ROD:BATT:HOLD RT-99
42 783-0349 TRAY:BATT:400
43 783-04329A BRKT:FRM:SEAT
44 783-04809D FRM:UPR:LT
45 710-04666 HHFLG:1/4-20:.75:GR5
46 712-0271 NUT:SEMS:1/4-20
47 725-1750A BAT:U1:235 CCA WET
48 725-0599 SCR:TT:1/4-20:0.500:HXINDWSH
49 725-04439 SOL:12V:100 AMP:4 TERM
50 725-04039 SW:INTLK:NO/NC:SCREW MT

Frame, Battery, and Manual PTO



�

Seat, Fender, and Deck Lift

2

34

26 36

33

9

13

20

29

28

6

12

11

15

16

37

39

10

18
14

17

1

38

4

1
41

43 42

3
5

5

2225

32

12

23

35

24
31

30
27

7

19

214

40
42

44

8

45

A

A

B

C

C

B



�

REF. PART NO. DESCRIPTION
1 712-04063 NUT:FLGLK:5/16-18:GRF:NYLON
2 720-04061 KNOB:3/8-16:.875
3 732-1184 SPR:EXTN:.84 DIA x 4.6 LG.
4 736-0242 WASH:BELL:.340 X .872 X .060
5 738-0296 SCR:SHLDR:.437 X .268:5/16-18
6 738-04012A SCR:SHLDR:.625 X .145:3/8-16
7 783-0209D BRKT:LIFT:SEAT
8 783-04081B BRKT:SEAT:PIVOT MAN ADJ
9 710-04187 SCR:HL:1/4-15:0.50:HXINDWSH
10 710-0451 BOLT:CRG:5/16-18:.750 GR1
11 710-0599 SCR:TT:1/4-20:0.500:HXINDWSH
12 710-04484 SCR:TT:5/16-18:.750:HXINDWSH
13 710-0895 SCR:HL:1/4-15:0.750:HXINDWSH
14 712-04063 NUT:FLGLK:5/16-18:GRF:NYLON
15 731-05498A CVR:FDR:RH R STYLE
16 731-05837 CVR:FDR:LH HYDRO R-STYLE
17 736-0607 WASH:LOCK:5/16 EXT TOOTH
18 736-3078 WASH:FLAT:.344 X 1.0 X .063:HT
19 783-04477A FDR:R STYLE
20 783-0677B BRKT:LIFT:ADJ
21 783-1489C BRKT:MT:SEAT
22 683-04223 SHF ASM:LIFT
23 712-04063 NUT:FLGLK:5/16-18:GRF:NYLON
24 712-04065 NUT:FLGLK:3/8-16:GRF:NYLON
25 714-0104 PIN:COT:.072 DIA. X 1.13 LG
26 714-0111 PIN:COT:3/32:1.0
27 716-0106A RING:E TYPE:.625 DIA. SHAFT
28 720-0311 GRIP:HNDL:1/2
29 732-0874 SPR:TORSN
30 738-0138A BOLT:SHLDR:.496 x 2.50:3/8-16
31 738-0380 BOLT:SHLDR:.500 X .270:3/8-16
32 741-0225 BRG:HEX FLNG
33 746-0968 CBL:LIFT:16.16 LG
34 747-04447 HNDL:LIFT
35 756-1154 PUL:RLR
36 783-04963A LINK:LIFT:46” MAN/50” SLT DECK
37 726-3046 CLIP:RTCHT:.250 DIA.
38 735-0656 PAD:FOOT:RH
39 735-0657 PAD:FOOT:LH
40 726-0278 PLT:INSULATOR BOSS
41 725-1439 SW:INNER SEAT SPRING
42 726-0279 PLT:INSULATOR
43 725-1303 SW:OUTER SEAT SPRING
44 710-0227 SCR:AB:#8-18:0.500:HXINDWSH
45 757-04044A SEAT

Seat, Fender, and Deck Lift



10

Fuel Tank, Hood, and Dash

1

13

31

29

28

18

3

21

38

34

16
35

37

4

2

107

2

22

30

32
33

5

26

27

19

36

4

25

6

11

12

3

8

3

323

17

20

2415

2

9

25
14



11

REF. PART NO. DESCRIPTION
1 631-05461           HOOD ASM:R STYLE
2 710-04484 SCR:TT:5/16-18:.750:HXINDWSH
3 710-0642 SCR:TT:1/4-20:0.750:HXINDWSH
4 710-0895 SCR:HL:1/4-15:0.750:HXINDWSH
5 731-05478 GRILL:R STY
6 736-0173 WASH:FLAT:.28 X .74 X .063
7 738-04091A SCR:SHLDR:.43X.29:TT:5/16-18
8 783-04606B BRKT:PIVOT:HOOD
9 783-05326 BRKT:PIVOT:BAR LT5
10 783-05373 BRKT: SUPT:HOOD R STYLE
11 783-05417 BRKT:SUPT:PIVOT LH
12 783-05418 BRKT:SUPT:PIVOT RH
13 731-05511A PLEN:HOOD:R STYLE:SHORT
14 710-0599 SCR:TT:1/4-20:0.500:HXINDWSH
15 710-0607 SCR:TT:5/16-18:0.500:HXINDWSH
16 710-1017 SCR:AB:1/4-14:0.625:TRUSTRXI
17 710-1611B SCR:TT:5/16-18:0.750:PANTRXI
18 731-04215 LVR:DASH:CRUISE 8&9 STYLE
19 731-04217 LVR:DASH:BRAKE:8&9 STYLE
20 731-05491B DASH:MAN PTO
21 736-0270 WASH:BELL:.265 X.75 X .062
22 747-1196 ROD:LVR:BENT
23 783-04285E SUPT:DASH:PLATE:RH
24 783-04323E SUPT:DASH:PLATE:L.H.
25 747-04161 ROD:SUPT:LH TANK
26 751-0603 CAP:FUEL
27 751-10283A TANK:FUEL:3 GAL TROY-BILT
28 731-05469 LENS:RH
29 731-05471 LENS:LH
30 777X42200 LBL:REFL:RH
31 777X42201 LBL:REFL:LH
32 725-1649 SOC:LAMP
33 725-0963 LAMP:12V
34 746-1085A CTRL:CHOKE
35 746-04417 CBL:THROTTLE
36 725-04036C METER:INDICATOR
37 725-04340A MODULE SWITCH:IGNITION
38 725-1745A KEY:IGNITION

Fuel Tank, Hood, and Dash



12

Transmission and Belt

14

12

45

44

41

20

3

19

40 39

28

19

62
53

54

19

58
60

57
59

76

67

58
26

49

2 71

72

58

58

99
5

61

24

13

43
8

10

24

70

52 19

70

51
5

75 69

65

78
77

31
19

38

48

33

15
35

25

46

27

14

4
50

36
2321

11

63

64
54

73

56

74
68 58

66

5655

7

5

9
47

47

29

32

30

42

22

17

17

1
16

18
34
6

A

A

B

B



13

Transmission and Belt
REF. PART NO. DESCRIPTION
1 17840 BRKT:MTG:TRANSAXLE
2 618-0319 TRANS:HYDRO:0510
3 629-0949B HARN ASM:RT-99:HYDRO GND & REV
4 710-0227 SCR:AB:#8-18:0.500:HXINDWSH
5 710-04484 SCR:TT:5/16-18:.750:HXINDWSH
6 710-0520 HHCS:3/8-16:1.50:GR5:STD
7 710-0653 SCR:TT:1/4-20:0.375:HXINDWSH
8 710-0778 SCR:TT:1/4-20:1.500:HXINDWSH
9 710-1007 SCR:TTSEMS:3/8-16:1.500:HXLWSH
10 710-1008 SCR:TTSEMS:3/8-16:1.875:HXLWSH
11 710-1266 HHCS:5/16-18:3.50:GR5:STD
12 710-3011 HHCS:3/8-16:2.25:GR5:STD
13 711-0832 FRL:3/8-24 X .375 DIA:HT TRT
14 712-0240 NUT:JAM:7/16-20:GR2
15 712-0346 NUT:JAMLK:1/2-20:GR5:NYLON
16 712-04063 NUT:FLGLK:5/16-18:GRF:NYLON
17 712-0431 NUT:FLGLK:3/8-16:GRF:TOP LK
18 712-3017 NUT:HEX:3/8-16:GR5
19 714-0111 PIN:COT:3/32:1.0
20 725-0157 CBL:TIE:3/16 X .05 X 7.4
21 725-1644 SW:SPR:SHORT
22 726-0154 TIE:CABLE:PUSH MOUNT 7.5 LG
23 726-0320 PLATE: INSULATOR NUT
24 731-05299 SLEV:.765 ID X 1.500 LG
25 731-06098 FAN:HYDRO:LT
26 732-0209 SPR:EXTN:.48 OD X 2.03
27 732-04323B SPR:EXTN:.770 DIA X 3.720 LG
28 732-0716C SPR:EXT:.59 OD X 4.00 LG
29 732-0729 RING:WIRE
30 732-0994 SPR:EXTN:.500 DIA X 7.0 LG
31 732-3118 SPRING:EXT: 3/8 OD X 1.44 LG
32 736-0169 WASH:LOCK:3/8:REGULAR DUTY
33 736-0258 WASH:FLAT:.385 X 1.0 X .135
34 736-0300 WASH:FLAT:.406 X .875 X .059
35 736-04263 WASH:LOCK:TRANS HYDRO
36 736-3010 WASH:FLAT:.407X.812X.135:HT
37 737-0288 GRES:ANTI-SIEZE
38 738-0372B SPCR:SHLDR:1.00 X .38 X .38
39 747-04139 ROD:BRAKE:LT HYDRO

REF. PART NO. DESCRIPTION
40 747-1149 ROD:HYDRO BYPASS
41 747-1151 ROD:CONT:LT HYDRO
42 748-0334 SPCR: T-AXLE .68
43 750-0566A SPCR:.260 x .372 x 1.030 LG
44 754-04165 BELT:V TYPE:4L X 78 LG POLY
45 756-04224 PUL:IDLR:FLAT 2.75 OD
46 756-04308 PUL:INPUT:4.13 DIA
47 756-04325 PUL:IDLR:V-TYPE X 3.06
48 783-04442 BRKT:IDLR:CENTER DBL
49 783-0810B BRKT:TRANS:TORQ LT HYDRO
50 783-1019B BRKT:ACTR:SW LT
51 647-0049A CONT ASM:HYDRO
52 647-04100 CONT ASM:BRAKE
53 683-0267C PED ASM:CONT:HYDRO
54 710-1260A SCR:TT:5/16-18:0.750:HXINDWSH
55 711-04159B PIN:3/8-16 X 2.68LG
56 712-04065 NUT:FLGLK:3/8-16:GRF:NYLON
57 712-3004A NUT:FLGLK:5/16-18:GR5:SD LK
58 714-0104 PIN:COT:.072 DIA. X 1.13 LG
59 732-0335 SPR:COMPRS:.405 X 1.17
60 732-0955 SPR:EXTN:.50 OD X 1.41 LG
61 732-0963 SPR:EXTN:.50 DIA X 6.37 LG
62 735-0662 PAD:CONT
63 735-3049A PAD:BRAKE:CONTROL
64 736-0119 WASH:LOCK:5/16:REGULAR DUTY
65 736-0187 WASH:FLAT:.64 X 1.24 X .06:HT
66 736-0262 WASH:FLAT:.385 X .870 X .092
67 738-0155 BOLT:SHLDR:.435 X .160:5/16-18
68 738-0380 BOLT:SHLDR:.500 X .270:3/8-16
69 741-0225 BRG:HEX FLNG
70 741-3065B BRG:HEX FLG:.628 ID:SPLIT
71 747-04093A ROD:CONT:BRAKE LOCK
72 747-04096 ROD:CONT:CRUISE:8&9 STL
73 747-04641 PED:BRAKE
74 748-04039C LATCH:CRUS
75 783-04612 BRKT:SUPT:STRG
76 783-0663E BRKT:LKOUT:HYDRO
77 710-0627 HHCS:5/16-24:.750:GR5:LOCK
78 736-0242 WASH:BELL:.340 X .872 X .060



14

46-inch Deck

10

73
22

16

55

13

25

46

61

77
4

82
80

79

81

76

79

75

78

77

88

83
85

87

86

79

76

79

81

75

84

C

B

A

A

B

C

D

D

46
46

10

7

6

3

46

47

53

53

8

14

11
49

62

15
26

44

13

13

68

13 26
26

27
27

27

54

56
59

30

23

58
24

35 61

3

66 17
42
60

36
2

66

66

51

70

3721

71

46

18
9

63

57

34

32
12405

31

52
4126

39

50

43
28

74

20

69

29
45
33

25
1

38

4

65

64

3



15

46-inch Deck
REF. PART NO. DESCRIPTION
1 17116 BRAKE ASM:DECK
2 17258E CVR:BELT:DECK 46” RH
3 618-0240A SPDL ASM:5.00 DIA W/STUD
4 618-04134B SPDL ASM:DBL PUL LT 46”
5 683-0254B BRKT ASM:DECK:HNGR LH LT
6 683-04250A BRKT ASM:46” LH IDLER
7 683-04251A BRKT ASM:46” RH IDLR
8 683-04306 DECK ASM:SD:46” W/NOZZLE
9 683-04414 BRKT ASM:KEEPER:BELT 46”
10 710-04754 HHCS:3/8-16:3.50:GR8:STD
11 710-0514 HHCS:3/8-16:1.00:GR5:STD
12 710-0528 HHCS:5/16-18:1.25:GR5:STD
13 710-0599 SCR:TT:1/4-20:0.500:HXINDWSH
14 710-0778 SCR:TT:1/4-20:1.500:HXINDWSH
15 710-0805 HHCS:5/16-18:1.50:GR5:STD
16 710-1007 SCR:TTSEMS:3/8-16:1.500:HXLWS
17 710-1026 SCR:TT:1/4-20:1.750:HXINDWSH
18 710-1260A SCR:TT:5/16-18:0.750:HXINDWSH
19 710-1315 SCR:TT:3/8-16:1.250:HXINDWSH:
20 710-3015 HHCS:1/4-20:.75:GR5:STD
21 711-04636 PIN:1/4-20:3/8 X 2.685
22 711-0993 PIN:BELT GUARD:1/4 X 1.43 LG
23 712-0206 NUT:HEX:1/2-13:GR5
24 712-04063 NUT:FLGLK:5/16-18:GRF:NYLON
25 712-04064 NUT:FLGLK:1/4-20:GRF:NYLON
26 712-04065 NUT:FLGLK:3/8-16:GRF:NYLON
27 712-0417A NUT:FLG:5/8-18
28 712-0641 NUT:HEX:M16-1.5 DIN 936
29 712-3006 NUT:HEX:1/4-20:GR5
30 712-3083 NUT:HEXLK:1/2-13:GRB:NYLON
31 714-0470 PIN:COT:1/8 X 1.25
32 717-04074 GEAR:DECK:ADJ
33 726-0233 NUT:PUSH:.25 ID X .50 OD
34 732-0306A SPR:COMPRS:.531 OD X 1.75 
35 732-0429A SPR:EXTN:.50 DIA X 3.97 LG
36 732-04400 SPR:EXTN:.75 OD X 6.835 LG
37 732-0594A SPR:EXTN:.91 DIA X 7.33
38 732-0814 SPR:EXTN:.56 OD X 5.52 LG
39 734-0973 WHL:DECK 5.0 x 1.38
40 736-0119 WASH:LOCK:5/16:REGULAR DUTY
41 736-0187 WASH:FLAT:.64 X 1.24 X .06:HT
42 736-0211 WASH:FLAT:.285 X 1.25 X .06
43 736-0225 WASH:LOCK:5/8:INT TOOTH
44 736-0258 WASH:FLAT:.385 X 1.0 X .135

REF. PART NO. DESCRIPTION
45 736-0270 WASH:BELL:.265 X.75 X .062
46 736-0300 WASH:FLAT:.406 X .875 X .059
47 736-0418A WASH:FLAT:.34 x 2.25 x.10:HT
48* 737-3007 GRES:ALVANIA EP 2
49 738-0347 SPCR:SHLDR:.625 ID X .169
50 738-0373 BOLT:SHLDR:.496 X 1.525:3/8-1
51 738-04091A SCR:SHLDR:.43X.29:TT:5/16-18
52 738-04146 PLUG:BOLT:M16 X 1.5
53 742-0611A BLADE:16.28 LG:STAR 3 IN ONE
54 742-0612A BLADE:14.88 LG:STAR 3 IN ONE
55 747-04530 ROD:KEEPR:BELT 42 IDLER
56 747-04645 ROD:DECK:46” FRT
57 747-1116 ROD:HNDL:DECK REL .375 DIA
58 748-0234 SHOULDER SPACER
59 748-04069 CUP:PIVOT:DECK LIFT
60 750-04456 SPCR:.260 X .372 X 1.420 LG
61 750-04999 SPCR:.380 X .625 X 2.515
62 750-0566A SPCR:.260 x .372 x 1.030 LG
63 750-1320 SPCR:.375 x .63 x .595
64 754-0349 BELT:V TYPE:A x 79.10 LG POLY
65 754-04122 BELT:V TYP:A SEC X 90.24
66 756-04129 PUL:IDLR:4.25”DIA
68 783-0141 SKIRT:46” DECK CENTER
69 783-0142 SKIRT:46” DECK RH
70 783-04641A BRKT:IDLR:46”
71 783-05321 BRKT:BRAKE:46”
72 783-1025 STOP:CHUTE
73 783-1348D CVR:BELT:LH 46” LT MAN
74 731-1032B CHUTE ASSEMBLY
75 17983 SHLD:BRG
76 619-0011B HSG:SPDL
77 712-0417A NUT:FLG:5/8-18
78 738-0927 SHFT:SPDL:4.450 LG. W/STUD
79 741-0919 BRG:BALL:.787ID X 1.85 ODX.551
80 748-0434 SPCR:.750 X 1.150 X .230 LG
81 750-0952 SPCR:.792 X 1.060 X 1.800 LG
82 756-1187 PUL:DECK:5.00 DIA
83 736-0315 WASH:FLAT:.760 X 1.50 X .120
84 738-1128 SHFT:SPDL:6.58 LG.
85 750-04440 SPCR:.792 X 1.060 X 1.680 LG
86 750-1304 SPCR:.792 X 1.060 X .400 LG
87 756-04094 PUL:DECK:5.00 DIA X .80 ID
88 756-1188 PUL:DECK:5.75 DIA




